SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B
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Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 793,304 MHz 15.83 dam ML 790,952 MHz 13.98 dam
T1 1 790.756224 MHz 10.62 dBm Oce Bw 4,484551545 MHz T1 L 790.746225 MHz 10.41 dBm Oce Bw 4.493550645 MHz
T2 1 795.240776 MHz 9.52 dam T2 1 95,2397 76 MHz 9.57 dam
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 795.0557 MHz 16.96 dam ML L 792.5450 MHz 15.76 dam
T1 1 783.48045 MHz 11.00 dBm Oce Bw 9.079092051 MHz T1 L 788.45645 MHz 10.37 dBm Oce Bw 9.02509709 MHz
T2 1 797.55354 MHz 11.63 dam T2 1 797.49555 MHz 9.71 dom
L I 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703,047 NMHz 13.04 dam ML 792.416 MHz 13.89 dam
T1 1 790.738226 MHz 6.68 dBm Oce Bw 4,438550145 MHz T1 L 788.45445 MHz 9.52 dBm Oce Bw 9.073092691 MHz
T2 1 795.236776 MHZ 7.84 dam T2 1 797.52755 MHZ 9.21 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum mr)|| Spectrum
Ref Level 20.00 dém  Offset 11.70 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.70 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
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Limit §heck PARS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 dhi‘\LI‘E SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm Iﬂ\
ode \ 0 dBm l
-10 dem i -10 dBm i
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LINE_ABS_ / i
-20 dBm f T -a0 dem /
-30 dBm + \ -30 dBm \
-40 dBm [ \ FI ﬂ -40 dBm "‘h fl l
| A | AT
] N
s 1) - | ‘r\“w""""""’ﬁ\" fras "\| sy e b o i 1
60 dem 60 dBm I ‘ M -~ A
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.10440 MHz -47.11 dBm -34.11 d8 756.000 MHz 769.000 MHz 100.000 kHz 758.11538 MHz ~47.25 dbm -34.25 db
768.000 MHz 775,000 MHz 6.250 kHz 77324738 MHz -60.00 dém -25.00 d& 769.000 MHz 775.000 MHz 5.250 kHz 773.65435 MHz -60.53 dBm -25.53 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -17.95 dém 775.000 MHz 788,000 MHz 100.000 kHz 78788961 MHz -41.22 dBm -28.22 dB
788.000 MHz 799,000 MHz 100000 kHz 788.34615 MHz 20,94 dBm 786.000 MHz 799,000 MHz 100000 kHz 707 54286 WMHe 2026 dom e
799.000 MHz 205.000 MHz 5.250 kHz 80119231 MHz -60.00 dém -25.00 dB 759.000 MHz 806,000 MHz £.250 kHz 800.23427 MHz -51.60 dBm -16.60 db
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | |
758.000 MHz 769,000 MHz 100,000 kHz 75802747 MHz -47.58 dBm -34.58 dB 756.000 MITZ 260.000 Mz 100,000 ke 758 00545 s 47 53 oo
769.000 MHz 775,000 MHz 6.250 kHz 773.87708 MHz -60.23 dem -25.23 d 760,000 MH= 775,000 MHz & 250 kHz 7151449 MHe 60.26 dBm
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -26.78 dém -13.78 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -43.72 dbm -30.72 dB
788.000 MHz 799,000 MHz 100000 kHz 789,57692 MHz 6.84 dBm -23.16 dB 786.000 MHz 799,000 MHz 100000 kHz 705 34615 MHe 7 dbm e e
799.000 MHz 205.000 MHz 5.250 kHz 799,24825 MHz -57.50 dBm -22.59 dB 759.000 MHz 806,000 MHz £.250 kHz 7599.01748 MHz -51.26 dbm -16.26 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm

(%]

Offset 11.70 dB Mode Auto FFT

SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.70 db

Mode 4uto FFT

@1 AvgPwr (@1 dvgPwr
Limit Fheck PAES Limit ¢heck PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS ﬂ
10 dem 10 dBm I‘
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Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency Power Abs | Alimit
758.000 MHz 769.000 MHz 100.000 kHz 758.26923 MHz -47.15 dBm -34.15 dB 758.000 MHz 769.000 MHz 100.000 kHz 758,90659 MHz -47.23 dBm -34.28 db
769.000 MHz 775,000 MHz 6.250 kHz 77348726 MHz -60.29 dBm -25.29 dB 769.000 MHz 775.000 MHz 6.250 kHz 772.20380 MHz -60.38 dBm -25.38 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -21.80 dBm -6.50 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.90260 MHz -42.47 dbm -29.47 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 19.62 dBm -10.18 dB 788.000 MHz 799.000 MHz 100,000 kHz 707,63187 MHz 19.66 dBm -10.34 dB
799.000 MHz 806,000 MHz 6.250 kHz 800.00350 MHz -60.26 dém -25.26 dB 799.000 MHz 806.000 MHz 6.250 kHz 800.23427 MHz -52.36 dBm -17.36 dB
\
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.70 dB

Mode

Auto FFT

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.70 di

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
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Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Range Up RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Fraquency PowerAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 759.84066 MHz -47.29 dBm -34.29 dB 758.000 MHz 769.000 MHz 100.000 kHz 760,30220 MHz -47.63 dBm -34.68 db
769.000 MHz 775.000 MHz 6.250 kHz 773.13643 MHz -60.24 dBm -25.24 d& 769.000 MHz 775.000 MHz 6.250 kHz 774,58941 MHz -60.49 dBm -25.40 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -27.97 dém -14.97 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.96753 MHz -44.43 dBm -31.43 de
788.000 MHz 799.000 MHz 100.000 kHz 789.58751 MHz 5.65 dBm -24.35 dB 788.000 MHz 799.000 MHz 100,000 kHz 704,37363 MHz .05 dBm -23.95 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.38811 MHz -58.43 dém -23.43 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,14336 MHz -52.70 dBm -17.70 dB
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 14 / 5SMHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.70 dB Mode Auto FFT

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.70 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
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Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 758.31310 MHz -47.15 dBm -34.15 dB 758.000 MHz 769.000 MHz 100.000 kHz 759,54396 MHz -47.22 dBm -34.22 dB
769.000 MHz 775,000 MHz 6.250 kHz 769,14543 MHz -60.06 dBm -25.06 dB 769.000 MHz 775.000 MHz 6.250 kHz 770.69331 MHz -60.29 dBm -25.20 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -18.47 dBm -5.47 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.86961 MHz -43.47 dbm -30.47 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 15.07 dBm -10.93 dB 788.000 MHz 799.000 MHz 100,000 kHz 797,67582 MHz 18.60 dBm -11.40 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.10839 MHz -50.78 dém -24.78 dB 799.000 MHz 806.000 MHz 6.250 kHz 800.24825 MHz -54.31 dBm -19.31 dB
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Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 765.000 MHz 100.000 kHz 761.82967 MHz -47.33 dBm -34.33 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.36813 MHz -47.63 dBm -34.63 dB
769.000 MHz 775,000 MHz 6.250 kHz 769.08246 MHz -60.04 dém -25.04 dB 769.000 MHz 775.000 MHz 6.250 kHz 77148452 MHz -60.24 dBm -25.24 dB
775.000 MHz 788.000 MHz 100.000 kHz 787,99351 MHz -30.06 d&m -17.06 dé 775.000 MHz 768.000 MHz 100.000 kHz 767.65584 MHz -45.55 dBm -32.55 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.32418 MHz 4.87 dBm -25.13 dB 788.000 MHz 799.000 MHz 100.000 kHz 794,34615 MHz 4.96 dBm -25.04 dB
799.000 MHz 806.000 MHz 6.250 kHz 799.42308 MHz -58.82 dém -23.82 d8 795.000 MHz 806.000 MHz 6.250 kHz 799.20625 MHz -53.08 dbm -18.08 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

: L4.APR.2025

[ spectrum w
Ref Level 30,00 dém Offset 11.70 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.70 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Gheck PABS Limit Gheck
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10 dem 10 dBnmr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 759.09341 MHz -47.32 dBm -34.32 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.76374 MHz -47.48 dBm -34.48 dB
769,000 MHz 775.000 MHz 6.250 kHz 770.52547 MHz -60,32 dBm -25,32 dB 769,000 MHz 775.000 MHz 6,250 kHz 771.07093 MHz -60.44 dBm -25.44 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -32.51 dBm -19.51 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -34.20 dBm -21,20 dB
788,000 MHz 799.000 MHz 100.000 kHz 789.54396 MHz 4.11 dBm -25.89 dB 788,000 MHz 799.000 MHz 100.000 kHz 790.77473 MHz 2.95 dBm -27.05 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.05245 MHz -47.99 dBm -12,99 dB 799,000 MHz 806.000 MHz 6.250 kHz 709.08042 MHz -49.30 dBm -14.80 d&
— _— — —_—
\ )¢ ) (] \ | ] w

LTE Band 14 / 10MHz / 64QAM

Band Edge / Full RB

SGL Count 100/100

Ref Level 30,00 dém Offset 11.70 dB

Mode Auto FFT
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 759.68681 MHz -47.49 dBm -34.49 dB
769,000 MHz 775.000 MHz 6.250 kHz 772.05994 MHz -60.42 dBm -25,42 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.39 dBm -22.39 dB
788,000 MHz 799.000 MHz 100.000 kHz 789.26923 MHz 2.43 dBm -27.57 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.10140 MHz -51.25 dBm -16.25 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Spurious Emission

LTE Band 14 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum @) (5 pectram )
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PARS Limit §heck
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 758,000 MHz 100,000 kHz 60583388 MHz -57.68 dBm -44,68 dB 30,000 MHz 758,000 MHz 100,000 kHz 617.48110 MHz -57.76 dBm -44,76 dB
805.000 MHz 1.000 GHz 100.000 kHz 841.52899 MHz -57.30 dBm -44,30 dB 505,000 MHz 1,000 GHz 100,000 kHz 809.89815 MHz -57.38 dBm -44,38 db
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.58210 GHz -45.83 dBm -32.83 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91686 GHz -42,43 dBm -29.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.93636 GHz -42 41 dBm -20.41 d&
~ —_— ~ —
10: : L4.APR.2025
Highest Channel / QPSK
pec 1 n\:jn
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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-30 dBr
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i ettt | i}
-50 dBm —
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 627,33271 MHz -57.93 dem -44.93 d&
B805.000 MHz 1.000 GHz 100.000 kHz 944 95064 MHz -57.38 dBém -44.38 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,58710 GHz -45,16 dBm -32.16 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95235 GHz -42.43 dBm -29.43 d&
i SERERRRER ™)
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LTE Band 14 / 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs
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Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 630,53570 MHz -57.96 dem -44.96 dé
£05.000 MHz 1.000 GHz 100.000 kHz 808.09485 MHz -49.67 dBm -36.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -45.28 dém -32.28 de
3.000 GHz 8,000 GHz 1.000 MHz £6.99885 GHz -42,34 dBm -29.34 dB
5T s
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

Mask

LTE Band 14 / 5MHz /| QPSK
Lowest Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30
heck
‘II rl
LED { LED + l
| Al
-10 dBm -10 dBm 1
-20 d8m -20 d8m L
-30 dem |- -30 dem - |
/ LA N i
3 | ol £
-40 dam — 5 - -40 dam — :
s e I ALt v ]
=50 dém T Sy =50 dém = A C
o - ] NP
-60 dam 60 dém
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.07 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.16 dBm Bandwidth 5.000 MHz REBW 100,000 kH:
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |  alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz ~5.000 MRz | 100.000 kHz 78066304 MHz 7,15 dBm 70,21 dB 352108 ~12.500 MHz “5.000 MRz | 100.000 kHz 782 30942 MHz ~42.23 0Bm ~65.59 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -15.66 dBm -38.73 dB -13.73 dB -5.000 MHz -2.500 MHz | 100.000 kHz 787.90942 MHz -35.72 dBm -58.88 dB
2,500 MHz 5.000MHz | 100.000kHz 75396014 MHz 4424 dém -67.30 dB -42.30 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -15.04 dBm -33.20 dB
5.000 MHz 12.500 MHz | _100.000 kHz 788.09058 MHz -43.38 dBm -66 45 dB 145 di 5.000 MHz 12.500 MHz | 100.000 kHz BO0.37319 MHz -45.68 dBm -66.84 dB
L ] J [ L ] J

Lowest Channel / Full RB

JL

Ref Level 30.00 d&m  Offset 11.70 d& Mode Sweep
/30
heck
0 dé
-10 dém
-20 dam ;
-30 dem
i~ -
-40 dem —~ .
s M
50 e
-60 dBm
CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.65 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | i |
~12.500 MHz “5.000 MRz | 100.000 kHz 78533696 MHz ~34.05 oBm 56,60 dE
-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz 25,91 dBm -48.55 di
5.000MHz | 100.000kHz 79301812 MHz -26.33 dBm 43,63 dB
5.000 MHz 12,500 MHz | 100.000 kHz 79577174 MHz -34.14 dBm -55.78 db -21.78 db
J I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG531227-02B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

(=]

Spectrum

Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@17m Max [@17m Max
Limit Gheck Limit Gheck
20 B 20 r‘ 20 B 20
10d { 10d
od od
A
10 - -10
\
0 d 0 d
1\ |
20 d - a0 d
/ f A
40 df - -40d A -
gy oy, !
h o [ L,
. oA A L fatv || S04 e AN,
R A . T T ot 7
B
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 22,43 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.50 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequen |_Powerabs | PowerRel | ALimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78381522 MHz 3,14 dBm 65,57 dB ~30.57 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 782 87319 MHz ~43.28 0Bm ~65.99 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -14.49 dBm -36.93 dB -11.93 dB 5,000 MHZ -2.500 MHz | 100.000 kHz 786,13406 MHz -39.98 dBm
2,500 MHz 5.000MHz | 100.000kHz 75453336 MHz -43.36 dem -65.50 d& -40.50 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -15.45 dBm
5.000 MHz 12.500 MHz | _100.000 kHz 788.09058 MHz ~44.16 dBm -66.59 d 31.59 dB 5.000 MHz 12.500 MHz | _100.000 kHz 79689493 MHz -39.59 dBm
L JL J . L JL J

Lowest Channel / Full RB

pectrum

Count 20/30

Ref Level 30.00 dém

Offset 11.70 d& Mode Swesp

heck

50 di

|

-60 d

GF 790.5 MHz

691 pts Span 25.0 MHz

Spectrum Emission Mask
Tw Power 21.61 dBm

standard: None

Tx Bandwidth 5.000 MHz RBW 100000 kHz

Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78540942 MHz ~37.05 oBm 58,66 dE ~23 66 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz 27.77 dBm -49.38 dB -24.38 dB
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -28.14 dBm 43.76 dB -24.76 dbs
5.000 MHz 12.500 MHz | 100.000 kHz 79562681 MHz -36.34 dBm -57.95 dB -22 85 dB
- —_—
L )i J Wnnnanns) 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-14 of 23




e% FCC RADIO TEST REPORT Report No. : FG531227-02B

SPORTON LAB.

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB
=)

Spectrum
Ref Level 30.00 d8m  Offset 11.70 d& Mode Sweep

Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@1°m Max [@1°m Max
Limit Gheck Limit Gheck
20 B 20 20 B 20
fl
10d 10d
5 5 I
|
-10 - -10 +
|
04 4 204 f ’
| /
a0 d | v 30 di v |
/ f Ji
40 df | - Wy fIM -and \ .
[y S ) N | A
" / w -50 d [
L
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.27 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.98 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |  alimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78381522 MHz ~7.13 dBm 68,40 dB ~33.40 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 782 30942 MHz ~44.22 0Bm ~65.80 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -17.56 dBm -38.82 dB -13.82 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 786,13406 MHz ~43.12 dém -64.50 dB
2,500 MHz 5.000MHz | 100.000kHz | 754.63478 MHz -44.30 dem -65.57 d& -40.57 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -15.30 dBm -37.28 dB
5.000 MHz 12.500 MHz | _100.000 kHz 788.12681 MHz -45.23 dBm -66.50 dB 31.50 dB 5.000 MHz 12.500 MHz | _100.000 kHz 796.93116 MHz ~44.43 dBm -65.81 dB
L JL J . L JL J

Lowest Channel / Full RB

pectrum
Ref Level 30.00 d&m  Offset 11.70 d& Mode Sweep
Count 20/30

Limit fheck

-60 d

691 pts Span 25.0 MHz

standard: None

CF 790.5 MHz
Spectrum Emission Mask

RBW 100000 kHz

T Power 20.69 dBm Tx Bandwidth 5.000 MHz
Range Low RangeUp | RBW Frequency Power Abs | PowerRel | Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78540942 MHz ~38.66 OBm 53,35 dE ~24.35 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz -28.59 dbm -43.29 di -24.29 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -28.20 dBm 43,30 dB -24.50 B
5.000 MHz 12.500 MHz | 100.000 kHz 79562681 MHz -38.00 dBm -58.69 dB -23.65 dB
L )i J sninnnei) 0
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Report No. : FG531227-02B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

(=]

Spectrum

Ref Level 30.00 dam
Count 30/30

Offset 11.70 d& Mode Sweep

Ref Level 30.00 dam
Count 30/30

Offset 11

.70 d

Mode Sweep

[@1°m Max [@1°m Max
Limit Gheck Limit Gheck
20 dfm2l { 20 B 20 Y
' f
10d | L 10d l
od od
I I
-10 . -10 -
T T
ond L1 20 d /
[ /
30 df a -30d
J‘ Vo \ '
4 Ay ) 4 |/
0 m 7 > T -0 -
Lt et N
T [ —= -50 d g A 7
o . e
— <6 i
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.09 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.09 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  alimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz | 783.12681 MHz ~47.05 dBm 701448 ~35.14 B ~12.500 MHz “5.000 MRz | 100.000 kHz | 78540942 MHz ~41.62 oBm 6471 dE 207108
+5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 15,62 dBm -38.71 dB -13.71 d8 +5.000 MHz -2.500 MHz | 100.000 kHz 78957609 MHz -42.51 dBm -65.60 dB -40.60 d8
2,500 MHz 5.000MHz | 100.000kHz  756.46014 MHz -44.26 dm -67.36 dB -42.36 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.18 dBm -33.27 dB -13.27 dB
5.000 MHz 12.500 MHz | _100.000 kHz 788.01812 MHz 4253 dBm -65 62 dB 30.62 dB 5.000 MHz 12.500 MHz | 100.000 kHz BO2 87319 MHz -46.46 dBm -69.55 dB 4.55 dB
L JL J . L JL J

Middle Channel / Full RB

pectrum

Ref Level 30.00 d&m
Count 20/30

Offset 11.70 d&

Mode Sweep

heck

T

-60 d

GF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

standard: None

T Power 22.65 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  Alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78776449 MHz ~34.50 Bm 57.14 0B ~2z14d8
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 26.28 dBm -48.92 dB -23.92 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -27.22 dBm ~43.36 dB -24.36 dBs
5.000 MHz 12.500 MHz | 100.000 kHz 79816304 MHz -35.64 dBm -58.29 dB -23.29 dB
- —_—
L )i J Wnnnanns) 8
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 14 / 5SMHz / 16QAM

Middle Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@1°m Max [@1°m Max
Limit Gheck paks Limit Gheck paks
20 dfm2l 20 B 20
i fl
10d | { 10d -
od od
T [
-10 . -10 £
\
0 d ] T 0 d
d I 3 d
a0 ] - -a0
o ! Ly i T i r'ﬂ[ dl
v — ™ A —
[t I\ f\ A
/ A AN EA v
50 - e S50 et ,-"M“ ;
e | s N e
-6 —= ELE
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 22.34 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.54 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen | _Powerabs | PowerRel |  ALimi Range Low | Rangeup | RBW | Frequen | _Power abs | PowerRel | ALimit |
~12.500 MHz “5.000 MRz | 100.000 kHz | 786.31522 MHz 3,98 dBm 66,32 dB 313208 ~12.500 MHz “5.000 MRz | 100.000 kHz 78537319 MHz ~42.59 Bm 13 dB 30,13 B
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -14.23 dBm -36,57 d8 -11.57 dB -5.000 MHz .500 MHz | 100.000 kHz 788.70652 MHz -39.70 dBm -62.24 dB -37.24 dB
2,500 MHz 5.000MHz | 100.000kHz  756.17028 MHz -40.54 d2m -63,28 dB -36.28 d 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.04 dBm -37.58 dB -12.58 dB
5.000 MHz 12.500 MHz | _100.000 kHz B800.62681 MHz ~44.13 dBm -66 46 dB -31.46 dB 5.000 MHz 12.500 MHz | _100.000 kHz 799.50362 MHz -38.39 dBm -60.93 dB -25.93 d@
- - —_—
L )i J L )i Wy 98
Spectrum
Ref Level 30.00 d&m  Offset 11.70 d& Mode Sweep
Count 20/30
[@37m Max
Limit Gheck paks
20 dBR20
10 d
od ‘I
-10 !
" I
-20
I 1
30 di
I~
el |
40 di
A’
50 gam —
-60 d
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.61 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~37.58 dBm ~53.19 dE 2419 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -27.78 dBm -49.40 dB -24 40 dB
2,500 MHz 5.000MHz | 100.000kHz 79555435 MHz -23.33 dBm -45.50 dB -20,50 b
5.000 MHz 12.500 MHz | _100.000 kHz 798.09058 MHz -38.11 dBm -59.72 dB -24.72 dB
- —_—
L )i J sninnnei) 0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum
Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@17m Max [@17m Max
Limit Gheck Limit Gheck
20 dfm2l 20 B 20
| |
10d 10d - l
o ’ T o 7 !
-10 i -10 .
\ /
0 d 0 d
20 d a0 d
40 o -40 df =
| -
50 di 50 di kWA
50 50 ot
e e .
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.24 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.27 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit Range Low | Rangeup | RBW | requen | _Power abs | PowerRel | ALimit |
~12.500 MHz “5.000 MRz | 100.000 kHz | 786,38768 MHz 46,58 dBm ~67.82 dB ~32.82 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 78537319 MHz ~43.87 0Bm ~65.14 dB ~30.14 0B
+5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 17.77 dBm -39.00 dB -14.00 d8 5,000 MHZ 2.500 MHz | 100.000 kHz 789.61232 MHz -35.89 dBm -57.16 dB -32.16 dB
2,500 MHz 5.000MHz | 100.000kHz  757.13478 MHz -4453 dém -65.77 d& -40.77 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -16.73 dBm -33.07 dB -13.07 dB
5.000 MHz 12.500 MHz | _100.000 kHz B800.59058 MHz 4524 dBm -66 48 d 31.48 dB 5.000 MHz 12.500 MHz | _100.000 kHz 799.50362 MHz -43.76 dBm -65.04 dB 0.04 dB
- —_— -

Middle Channel / Full RB

pectrum

Ref Level 30.00 d8m  Offset 11.70 d& Mode Swesp

Count 20/30

heck

T

-60 d

GF 793.0 MHz 691 pts

Span 25.0 MHz

Spectrum Emission Mask standard: None

RBW 100000 kHz

T Power 20.70 dBm Tx Bandwidth 5.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 38188 MHz ~38.22 OBm 53,11 dE 241148
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 28.25 dBm -48.95 dB -23.95 d
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -28.01 dBm -24.71d6
5.000 MHz 12.500 MHz | 100.000 kHz 798.09058 MHz -38.88 dBm 59.58 dB -24.58 dB
L )i J Wnnnanns) 8
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 14 / 5SMHz / QPSK

Highest Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@1°m Max [@1°m Max
Limit Gheck paks Limit Gheck paks
B 20 20
2 I 2 fi
10d | 10d |
y l y l
| i
| /)
-10 T -10
0 d - 0 d
a0 d | - a0 d
40 d | Il 40 d nlm.thltu H\
i ] NU} |L U
L fi . \
» \ » / - p
50 7 50 o
-0 8 e i A8 m—] i
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.08 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.08 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Range Up RBW | Frequen | _Powerabs | PowerRel |  ALimi Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL
~12.500 MHz “5.000 MRz | 100.000 kHz 78562681 MHz 6,21 d8m 28 d8 ~34.28 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~41.29 dBm ~64.57 dE 5057 0B
-5.000 MHz 2.500 MHz | 100.000 kHz 792.99188 MHz -15 .44 dBm 38,52 dB -13.52 dB 5,000 MHZ .500 MHz | 100.000 kHz 79142391 MHz -35.48 dBm -58.56 dB -33.56 dB
2,500 MHz 5.000MHz | 100.000kHz  758.96014 MHz -43.58 dém 6,66 dB 4166 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.11 dBm -33.19 dB -13.19d8
5.000 MHz 12.500 MHz | _100.000 kHz B803.09058 MHz ~44.13 dBm -67.21 d8 -32.21 d8 5.000 MHz 12.500 MHz | _100.000 kHz B00.55435 MHz -45.40 dBm -66.48 dB 3.48 dB
— — —_—
L L J L L J Wy 98

Highest Channel / Full RB

Spectrum

Count 20/30

Ref Level 30.00 dém

Offset 11.70 d&

Mode Sweep

[@17m Max
Limit Gheck paks
20 dBR20
10 d
od
-10
20 d
30 di i
U S
o el TN
R i S—
-60 d
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.63 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79037319 MHz ~35.87 OBm ~58.50 dE ~23.50 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 792,98188 MHz -27.17 dBm -49.80 dB -24.80 d8
2,500 MHz 5.000MHz | 100.000kHz  793,09058 MHz -25.30 dBm -43.43 dB -2343d6
5.000 MHz 12.500 MHz | _100.000 kHz B00.73551 MHz -40.19 dBm -62.82 dB -27 682 d8
L )i J sninnnei) 0

TEL : 886-3-327-3456 Page Number 1 A5-19 of 23

FAX : 886-3-328-4978



SPORTON LAB.
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LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum

(=]

Offset 11.70 d&

Ref Level 30.00 d2m

Ref Level 30.00 d2m  Offset 11.70 d& Mode Swesp

Mode Sweep

Count 30/30 Count 30/30
[@1°m Max [@1°m Max
Limit Gheck Limit Gheck
20 dfm2l 20 B 20 X
10d 10d f[
od od
[
L
-10 -10
T
{
0 d 0 d i
1 T
20 d | a0 ¢ }
H— - N h |
/ \ J'| P A \ L,
N [ T A 1 o n [ T 0
e N N i |
A, S b,/
i
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 22,42 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.53 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |_Powerabs | PowerRel | ALimit Range Low | Rangeup | RBW | Frequen | _Power abs | PowerRel | ALimit |
~12.500 MHz ~5.000 MRz | 100.000 kHz | 788.77839 MHz 3,62 dBm 66,23 dB 3123 d8 ~12.500 MHz “5.000 MRz | 100.000 kHz 76787319 MHz ~42.38 OBm 6491 0B 204108
-5.000 MHz 500 MHz | 100.000 kHz 792.99188 MHz -14.41 dBm -36.83 dB -11.83 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 791.06159 MHz -40.34 dBm -62.86 dB -37.86 d8
2,500 MHz 5.000MHz | 100.000kHz  759.43116 MHz 42,74 dém -65.16 d& -40.16 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -14,65 dBm -37.18 dB -12.18dB
5.000 MHz 12.500 MHz | _100.000 kHz B803.09058 MHz -45.12 dBm 67 54 d 2.54 dB 5.000 MHz 12.500 MHz | _100.000 kHz B02.00362 MHz -40.77 dBm -63.29 dB -26.29 d@
- —_— -
pectrum
Ref Level 30.00 d&m  Offset 11.70 d& Mode Sweep
Count 20/30
[@37m Max
Limit Gheck paks
20 dBR20
10 d
od ‘r \
-10 I
20 d / T
|
30 di
I\
40 di - -
- ——
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.57 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79040942 MHz ~38.29 0Bm ~60.05 dE ~25.05 db
-5.000 MHz -2.500 MHz | 100.000 kHz 792,98188 MHz -28.89 dBm -50.46 dB -25 .46 dB
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -28.31 dBm -50.33 dB 2588 db
5.000 MHz 12.500 MHz | _100.000 kHz B00.86043 MHz -43.84 dBm -65.41 dB -30 41 d&
Wnnnanns) 8
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LTE Band 14 / 5MHz / 64QAM
Highest Channel / 1RB

Spectrum
Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep Ref Level 30.00 ddm  Ofset 11.70 d& Mode Sweep
Count 30/30 Count 30/30
[@17m Max [@17m Max
Limit Gheck Limit Gheck
20 B 20 20 B 20
[
10d 10d - l
o o 7 !
-10 -10 +
J
0 d 0 d
/ '\l
40 df - -40d -
q ST
L, " W M
ot = - 50d ¢ =
~ e ST —
= 60
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.29 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.23 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78892331 MHz 45,58 dBm 66,87 dB 3187 B ~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~43.66 OBm ~64.90 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -17.77 dBm -39.05 d8 -14.05 d8 5,000 MHZ -2.500 MHz | 100.000 kHz 791,20652 MHz -43.33 dBm -64.56 dB
2,500 MHz 5.000MHz | 100.000kHz  759.97454 MHz -37.11 dém -58.40 dB -33.40 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -16.73 dBm -37.97 dB
5.000 MHz 12.500 MHz | _100.000 kHz B803.12681 MHz -45.94 dBm -67.23 dB 2.23 dB 5.000 MHz 12.500 MHz | _100.000 kHz B02.00362 MHz ~44.06 dBm -65.29 dB
L )i J L )i J sninnnei) 0

Highest Channel / Full RB

pectrum

Ref Level 30.00 d&m
Count 20/30

Offset 11.70 d&

Mode Sweep

heck

-60 d

GF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tw Power 20.64 dBm

standard: None

RBW 100000 kHz

Tx Bandwidth 5.000 MHz

|_power Rel |

ALimit

Range Low | Rangeup | RBW | Frequency | Power Abs
~12.500 MHz ~5.000 MRz | 100.000 kHz 79033696 MHz ~38.86 OBm 53,51 dB 245148
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz -28,98 dbm -43.63 di -24.63 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -28.36 dBm -50.61 dB -2561dE
5.000 MHz 12.500 MHz | 100.000 kHz BO0.77174 MHz -42.25 dBm -62.90 dB -27.90 db
L )i J Wy 98

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

- @) ((specrum | =
Ref Level 30.00 dém  Offset 11.70 dB Mode Sweep Ref Level 30.00 dém  Offset 11.70 dB Mode Sweep
Count 30/30 Count 30/30
(@ 1Rm Max [® 1Rm Max
Limit heck PaRS Limit ¢heck PARS
20 dBm 20 20 dBm 2
10 dem 10 dam
. R — ‘l 0 dem e —
-10 dB l -10 dBm Jl
20 dBy \ -20 dBm ’
30 dBm i -30 dBm
o e o] ~
-40 dem e o -40 dBm e = —
- fa, — P .
50 dBm i ~ -50 dBm - =
/J A Vs Ry
HEm= e | e e S s S _—
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.24 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78289130 MHz -41.07 dBm 6232 de -28,32 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78267391 MHz -42.92 dBm -64.15 d8 -29.15 dB
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -32.72 dBm -54.97 dB. 20,97 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -34.64 dBm -55.88 dB -30,88 db
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -32.89 dBm -55.14 db -30.14 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -34.83 dBm -56.07 db -31.07 db
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -43.00 dBm -65.25 di -30.25 di 10.000 MHz 25,000 MHz | 100.000 kHz 803.03623 MHz -44.33 dBm -65.57 dB -30.57 dB
( )i ] [ )i ] [T ]
10:47:24 10z
LTE Band 14 / 10MHz / 64QAM
Middle Channel / Full RB
o
v
Ref Level 30.00 dém  Offset 11.70 dB Mode Sweep
Count 30/30
(@ 1Rm Max
Limit heck PaRS
20 dBm 20
10 dem
0 dem e -
| |
-20 dB }‘ I\
-30 dBm
-40 dém e
o - B
-50 dB ~ —=
-
60T
CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.21 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78289130 MHz -44.14 dBm -64.36 d& -20.36 dB
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -35.85 dBm -56.07 dB. 31,07 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -36.20 dBm 56,41 db -31.41dB
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -45.62 dBm -65.83 di -30.83 di
L JL J [ COREEEE
TEL : 886-3-327-3456 Page Number 1 A5-22 of 23
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ssamon . FCC RADIO TEST REPORT Report No. : FG531227-02B
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064
40 Normal Voltage 0.0121
30 Normal Voltage 0.0076
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0045
0 Normal Voltage 0.0067
PASS
-10 Normal Voltage 0.0030
-20 Normal Voltage 0.0093
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0082
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-23 of 23
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG531227-02B

LTE Band 25

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 25/ 20MHz

RB Size

Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

4.93

Full RB

Full RB

Full RB

Result

5.68

6.29

PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25 / 20MHz / 16QAM

Middle Channel / Full RB

Spects G Spectr -
Ref Level 30.00 dbm  Offset 12,50 b Ref Level 30.00 cBm  Offset 12,50 0B
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
== =S
s e
o o
%
00 00
\ \
i 3
1EA T 1E-L L
| H
| |
1 i 1
|
|
F 1.88 GHz Mean Pwr + 20.00 di F 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 20,96 cbm 26,13 dbm 5.18 dB 2.41 dB 4.29 dB 4.93 dB 5.10 dB Trace 1 | 19,96 bm 2555 dbm 5.93 dB 2.93 dB 4.96 dB 5.58 dB 5.88 dB
e — — —
IR ) rneeEd W6

Middle Channel / Full RB

S— G
Spectrur 3
Ref Level 30.00 cbm  Offset 12 50 dB
lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view
o
00
1E4 -
i
|
1 !
1
1
1
F 1.88 GHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.9 0.01% |
Trace 1 | 1559 cbm 2560 dbm 5.81 d8 3.16 0B 5.16 0B ©.29 dB ©.61 dB
——
[T

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG531227-02B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.25 1.29 2.95 294 | 494 4.84 9.81 9.75 | 14.38 | 14.41 | 18.78 | 18.62

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.30 - 2.98 - 4.84 - 9.84 - 14.53 - 18.86 -

: AB-2 of 29

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.92 dBm) ™M1[1] 14.17 dBm)
) 1.88008110 GHz 1.88009230 GHz
= X nde 26.00 dB @ ndB 26.00 dB
o i R i Ml il - g vy 1.250300000 MHz 104 e e o - e W 1.295100000 MHz
u Qfactor | 1503.6 7 Q factor 1451.7
od i 0
/ A 7
-1 d &\ 10 di Y \(
N / N
20 d | 20 7
a0 = a0 B — L Iy
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LEBO0B11 GHz 16.92 dam nd8 down 1.2503 MHz M1 1.8800023 GHz 14.17 dBm ndB_down L2951 MHz
TL 1 18793706 GHz -9.03 dBm nd8 26.00 dB T1 L 18793463 GHz -11.89 dbm nd8 26.00 dB
T2 1 1.880621 GHz -9.21 dBm Q factor 1503.6 T2 1 1.8806434 GHz -11.88 d8m Q factor 1451.7
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.03 dBm)
\ 1.87947250 GHz,
M1
= ,\‘ e 26.00 dB @ nds 26.00 dB
o et s indimnd nniied Sl alhat 2.955000000 MHZ 04 r e B T 2.943100000 MHZ]
] Q factor \ 636.4 7 Q factor \ 638.6)
\ \
04 . 0d !
[ )
-10 \, -10 d f
\ /
20 20d
20 d8m 7 e _ L - L
p——_ T N TN T
a0 -ad
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBO5754 GHz 16.39 dam nd8 down 2,955 MHz ML 18794725 GHz 16.03 dam nd8 down 2.9431 WHZ
T1 1 1.B785375 GHz -9.24 dBm nd8 26.00 dB T1 L 18785255 GHz -10.36 dBm nd8 26,00 d8
T2 1 1,B814925 GHz -10.00 d8m Q factor 636.4 T2 1 1.8814685 GHz -9.98 dBm Q factor 638.6
L I 4 L [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.98 dBm) ™M1[1] 13.90 dBm)
1.88088900 GHz 1.87826200 GHz
20 20
,g«j 26.00 dB)| b ndB 26.00 dB|
s A A 5 i W an o A Al a i
104 etV IR 4.94 mmum? MHz| 104 o ;—‘\, / ey ol P MBS o 4.84 D[II]EIDE'I MHz]
Q fac | 380.4 T q factor y 387.7
od L od I t
i H 12
-tod -10 ¥
/ A
20d - 20d f A
\ / L
0 m e 7 y B A
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1880889 GHz 14.98 dBm ndB_down 4.945 MHz M1 1.8768262 GHz 13.90 dBm ndB_down 4,845 MRz
TL 1 LE77502 GHz -11.40 dbm nd8 26.00 dB T1 L 1.877552 GHz -11.76 dm nd8 26.00 dB
T2 1 1882448 GHz -11.36 d8m Q factor 380.4 T2 1 1.882398 GHz -12.64 ddm Q factor 387.7
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att 0dE SWT  126ps @ YBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.04 dbm)| MI[1] 16.45 dBm
1.8776220 GHz 1.8814790 GHz
= S 26.00 dB @ Ynde 26.00 dB
- [ el MY 9.810000000 MHz 04 Pt A 9.750000000 MHZ]
Q factor 191.4 7 Q factor 193.0
od 0 { T
1 iz
-10 df -10 df - 1
20 d z A
f / \
e | . . / \
T ~30.der = 8
-40 d -40 de
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LB77622 GHz 17.04 dBm nd8 down 9.81 MHz ML 1881479 GHz 16.45 dam ndB_down 9,75 MHZ
TL 1 1875085 GHz -8.66 dBm nd8 26.00 dB T1 L 1975145 GHz -9.46 dBm nd8 26.00 dB
T2 1 1,884895 GHz -8.76 dBm Q factor 191.4 T2 1 1.884895 GHz -9.79 dBm Q factor 1
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.84 dBm) ™M1[1] 13.61 dBm)
1.8779920 GHZ| 1.6793110 GHz
20 - 20 -
o 26.00 dB T nd 26.00 dB
w0 PR | 14.386000000 MHz 104 R J ry r B 14.416000000 MHZ
I 130.5 ] ; Q fator 130.4
a 7 o .‘
_10 £ -10d —
/ A H
! \ /
204 f 20d -
- \t JF \
-a0 T a0 AR v <7
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1877992 GHz 14.84 dBm nd@ down 14.386 MH2 M1 1.879311 GHz 13.61 dBm nd@ down 14,416 MHZ
T1 1 1872807 GHz -11.00 dam nd8 26.00 dB T1 L 1.872717 GHz -12.16 dm nd8 26.00 dB
T2 1 1887193 GHz -11.39 d8m Q factor 130.5 T2 1 1.887133 GHz -11.88 d8m Q factor 130.4
L I 4 L [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.56 dBm) ™M1[1] 14.04 dBm)
1.8724880 GHZ| 1.6808390 GHz
= I 26.00 dB)| @ 26.00 dB|
g P | ST P 18.781000000 MHz| 0d A asnd " . 18.621000000 MHz
’ T lL 99.7| / e ’ 101.0|
od ! 0 d ‘J
10 df !‘ 10 ];l
204 20d
| i
e by P A ol
e wATAY= o IASYIpAsiYs
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1872438 GHz 13.56 dam nd8 down 18.781 MHz ML 1.880839 GHz 14,04 dBm nd8 down 18,621 MHz
T1 1 1870569 GHz -13.06 dBm nd8 26.00 dB T1 L 1970689 GHz -12.55 dam nd8 26.00 dB
T2 1 1889351 GHz -14.42 dam qQ factor 99.7 T2 1 1.889311 GHz -10.66 dam qQ factor 101.0
L I 4 [S JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.67 dBm)| ™M1[1] 14.94 dBm)
1.88025170 GHz 1.87880120 GHz,
20 20 T
ThHe 26.00 dB| 4 26.00 dB|
faa o, ~ - Py - -
10 d LAY S LA 1.300700000 MHz 0d ~ ar 2.985000000 'w-u
7 Qfactor 1445.6 / Q factor \ 629.4
/ \
0 di 0 d 7 Y
N T} \
_10d T1/ T2 04
y Y 7 T
/ N\ ! ‘u
20 df - 20 df 4 ;
/ N J 1
-0 P . TR =
N P e
i e - 40 d
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBB02517 GHz 13.67 dam nd8 down 1.3007 MHz ML 15788012 GHz 14,94 dBm nd8 down 2,985 MRz
T1 1 1879351 GHz -12.34 dam nd8 26.00 dB T1 L 18785135 GHz -11.40 dbm nd8 26,00 d8
T2 1 1.BB06517 GHz -12.29 dém Q factor 1445.6 T2 1 1.8814985 GHz -10.70 d8m Q factor 629.4
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 26 dBm)| ™M1[1] 13.02 dBm)
1.88121900 GHz 1.6772230 GHz
20 20 T
neli!1 26.00 dB T nd 26.00 dB
10d e e LN &u}»'\,m‘_ﬂ;\ N 4 sununum? wa 104 PR o~ AP B 9.850000000 MHz
[ Q factor | 388.3) ] Q factor \ 190.6
d I | P \
0 ; 1 0 i T
-1 d T - 10 di Lt 4
i ¥ {
/ /
20 d .' al 20 di 1
N M \
»,.r_h I il { | l‘\ A " 0 P
PR 7 A AVAVNRNY. == A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881219 GHz 13.26 dam nd8 down 4.845 MHz ML 1.877223 GHz 13.82 dam nd8 down 9,85 WHZ
T1 1 LETT572 GHz -12.70 dBm nd8 26.00 dB T1 L 1.875085 GHz -12.21 dm nd8 26,00 d8
T2 1 1882418 GHz -12.48 dBm Q factor 388.3 T2 1 1.884935 GHz -11.91 dém Q factor 190.6
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.13 dBm) ™M1[1] 12.27 dBm)
1.8738860 GHZ| 10840360 GHz
= 26.00 dB @ 26.00 dB
w0 f . = 14.535000000 MHz 104 lo - 18.861000000 MHZ
/ N 7 128.9 { v Y 99.9)
od f 0 d
] 1
LF s i
10 df ¥ -10 +
/ /
204 .‘ 20d
; I . - J
-5, 4pm: K Iy aeies B Sy e - P 7
v v 9‘ -/ W o o WA
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,873886 GHz 14.13 dBm nd@ down 14,535 MH2 M1 1.884036 GHz 12.27 dBm nd@ down 18,861 MHZ
T1 1 LB72717 GHz -12.04 dBm nd8 26.00 dB T1 L 1.970609 GHz -13.73 dbm nd8 26.00 dB
T2 1 1887253 GHz -12.08 dém Q factor 128.9 T2 1 1.889471 GHz -13.35 dém Q factor 99.9
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.72 4.46 4.49 9.03 9.04 | 13.44 | 13.45 | 17.88 | 17.95
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 - 2.69 - 4.50 - 9.02 - 13.45 - 17.84 -
Page Number : A6-6 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.66 dBm) ™M1[1] 14.44 dBm)
- " 1.880083990 GHz - 1.879554840 GHz,
X Occhw 1095250475 MHz Y Occ B 1.097770223 MHz,
04 Py N Mo e A 104 S [ (T L
od i 0 df yi i
10 d ~ -10 di - \
7 \
204 20d
A / .
g e ’ -
i - = N
vy Ehas RN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1. BBO08399 GHz 16.66 dBm ML L 157055484 GHz 14,44 dBm
T1 1 L.B79455174 GHz 8.70 dBm Oce Bw 1.095250475 MHz T1 L 1.879456294 GHz 7.53 dbm Oce Bw 1.097770223 MHz
T2 1 1.BBO550425 GHz 8.54 dam T2 1 1880554065 GHz 7.72 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.57 dBm) 15.54 dBm)
- v 1.880488950 GHz - 1.880795520 GHz,
Bre B 2.724327567 MHz 2.723127687 MHZ
Y PN S L
10d 5 104
/ \
o d i \‘ 0 di
-10 df ﬂ‘ \ -10 d
/ \
/ \
204 1 . 20 d
[~ -~/ p - N —
-0 e | -30 A%
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 6.0 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB048895 GHz 16.57 dam ML 1.BB079552 GHz 15.54 dam
T1 1 LE7B635136 GHz 9.76 dBm Oce Bw 2.724327567 MHz T1 L 1.878639336 GHz 10.63 dBm Oce Bw 2.723127687 MHz
T2 1 1.BB135946% GHz 10.15 dam T2 1 1.881362464 GHz 9.02 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 100 kHz Ref Level 30.00 0Bm  OFfset 12.50 0B w RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max [035k Max
MI[1] 39 dbm)| 13.56 dBm
- 1800 GHZ, - 1.877800200 GHz,
- Oce Bw 4.467553245 MHz - 4.497550245 MHz
g PV NVt P A N 2 104 P, / :
{ \ \
0d j L 0 d |
/ | B J \
-10 df T -10 - T
! / \
20 d 20 d
/ \ A \
-2 s s = -0
" S A A AV A
40 d -40 de
50 -50 df
0d 60 d
CF 1.88 GHz 10001 pts Span 10.0 MHz CF 1.88 GHz, 10001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul vpe | Ref | Trc valug -value unction unction Resu
T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr %-val ¥-val Functi Function Result
M1 T 1.8820388 GHz 15.39 dem ML 1.6778002 GHz 13.55 dBm
TL 1 187776122 GHz 9.98 dam Oce Bw 4457553245 MHz 1 L 1.87774623 GHz 10.44 dBm Oce Bw 4,497550245 MHz
T2 1 1.88222878 GHz 5.85 dam T2 1 1.88224378 GHz 9.18 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 AG-7 of 29



ssanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.18 dBm)
- a1 1.87764620 GHz -
- cc By 9.037096290 MHz 9.045005490 MHZ
= w-f\ I _ﬂ ey T
10d ¢ 104
/ \ |
i A A +
a o
A |
/ \ |
10 df -10 o T
/ \ \
204 ; 20d
A~ e N
Eats Fa) 1 A0.dpR - P
40 df 40 de
50 d S0 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 20.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L ET76462 GHz 17.18 dam ML 18828037 GHz 15.54 dam
T1 1 167549245 GHz 10.17 dBm Oce Bw 9.03709529 MHz T1 L 1.87548845 GHz 10.03 dBm Oce Bw 9.04509549 MHz
T2 1 1 BB452955 GHz 10.55 dam T2 1 1.88453355 GHz 9.32 dom
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.94 dBm) ™M1[1] 13.49 dBm)
- 1.87420160 GHz - 1.06149090 GHz,
Tk 13.447655234 MHz : Bw 13.456654335 MHz
. ?s"\/\ hepririn A2 04 S S S
i
od / | 0d :
| \ !
10 df - -10 o -
T ) Jj
/
204 A 20d .
1, \ . i
MV - 7 a
40 df 40 de
50 d S0 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 E742016 GHz 14,94 dBm ML L 18814909 GHz 13.49 dam
T1 1 1.67323268 GHz 10.16 dBm Oce Bw 13.447655234 MHz T1 L 1.87324458 GHz 9.43 dBm Oce Bw 13.456654335 MHz
T2 1 1 BB6EA033 GHz 8.81 dam T2 1 1.88670133 GHz 7.01 darm
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.80 dBm) ™M1[1] 12.92 dBm)
- 1.88145990 GHz - 1.88316770 GHz,
M1 17.886211379 MHz - 17.954204580 MHz
3 b N .
104 s, A 10 d ey v
/ | |
o di § T 0 di
10 df / - -10 o !
/ \ J
204 20d ‘
! \ 7
P A L PGB dmpmad M r
R SN SR Ve
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40.0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB14599 GHz 12.80 dam ML L 18831677 GHz 12.92 dam
T1 1 1.B7107639 GHz 8.42 dBm Oce Bw 17.886211379 MHz T1 L 18710409 GHz 9.1 dBm Oce Bw 17.95420458 MHz
T2 1 1 BBA963 1 GHz 8.61 dam T2 1 18889951 GHz 7.09 darm
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A6-8 of 29
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.68 dBm)| ™M1[1] 15.48 dBm)
- 1.879808500 GHz - 1.876914110 GHz,
T Occ B 1.087691231 MHz A Occ Bre 2.693130687 MHZ
10d .. Aend, 0d A A A Y
il
od 0 d
/ 4
10 df 10 o -
] 3
204 20d [ \\
/ \\ }— /
a0 E) . =
VY
-0 -40 d
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 B798085 GHz 13.68 dam ML L 157891411 GHz 15.48 dam
T1 1 LE79456574 GHz 5.92 dm Oce Bw 1.087691231 MHz T1 L 1.878653135 GHz 8.64 dBm Oce Bw 2.693130687 MHz
T2 1 1 BBOS44266 GHz 7.67 dam T2 1 1.881346265 GHz 7.72 dam
L I 4 [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.78 dBm) ™M1[1] 15.42 dBm)
- 1.881953800 GHz - 1.86208780 GHz,
OccBw M 4.505540445 MHz 9.023097690 MHZ
d wal = 4t L e ™ .
10 10 Y
i i /
o d J \ 0 di !
7 \ /
~1od L L -0 d .
/ \
d / [
20 20d ;
/ \ / A
/ A 3
= oy gl Y’
A T Ay J N
-40 -40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BB19538 GHz 12.78 dam ML 18820878 GHz 15.42 dam
T1 1 LB7774223 GHz 8.51 dBm Oce Bw 4.505543445 MHz T1 L 1.87549445 GHz 8.30 dBm Oce Bw 9.02309769 MHz
T2 1 1 BB224778 GHz 7.65 darm T2 1 188451755 GHz 8.55 dam
L ] J - \ JU J ) v

Middle Channel / 20MHz / 64QAM

&

Ref Level 30.00 GBm  Offset 12,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 10 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 374 dBm MI[1] 11.37 dBm
- 1.87439360 GHz - 1.88705530 GHz,
T Occ B - 13.456654395 MHz Occ Bre gy 17.842215778 MHz
LY 7 F i 104 = T Y ~
d | 4 {
[ 7 \ 0 J[ i
-1 d 1 10 di
! 4 /
204 /‘ 4 204 /
AR~ e \ 0 dePr e N" .
= o, y A = -
SVadAs vl T A 0 e ]
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1B743936 GHz 13.74 dam ML 18870553 GHz 11.37 dam
T1 1 167326867 GHz 8.65 dBm Oce Bw 13.456654335 MHz T1 L 1.87111289 GHz 5.89 dBm Oce Bw 17.842215778 MHz
T2 1 1 BB672633 GHz 9.01 dam T2 1 18889551 GHz 7.41 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Band Edge

LTE Band 25/ 1.4MHz /| QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
(Specum ) [@)|[spectram v
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep RefLevel 30.00 d8m  Offset 12.50 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 uguﬂr‘m PURIOUS_| INE_ABS F /\ 20:‘5;_‘["? l[\ 5
10 dBm / ] 10 dBm J l
o ds { k 0 dem 1 i}
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS ‘ ‘1 !
20 dem ; \ 20 dim ;
-30 dBm -30 dB h
e | o ¥ s o]
40 dem N / i "‘H N m . i
. ! ! 'l w1 = T T
s Mo | e e i ) o e S I ™
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts S(D_L .025 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | Al Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84749 GHz -31.34 dBm -18.34 d8 1.913 GHz 1.915 GHz 100.000 kHz 1.91479 GHz 20.45 dBm -5.55 dB
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -21.28 dém -8.28 dB 1015 GHe 1.916 GHz 20,000 kHz 1,91500 GHz -21.11 dBm -g.11 dB
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 20.55 dem -9.45 dB 1,916 GHz 1.925 GHz 1,000 MHz 1.91611 GHz -28.11 dBm -15.11 dB
S
i J ) e il (| ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 14.APR.2025

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem / Ao 10 dBr H
ode f \’ 0 demf \
-10 dem ! | -10 dim L
SPURIOUS_LINE_ABS | \ i
20 dem 1 \M& 20 dpm }
30 dBm MM{W r,/ dermn o Ny
-40 dem P 40 dBm |
o [ DY memeee Y T Lol
50 dBm 50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -22.71 dém -9.71 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01453 GHz 12.50 dBm -17.50 dB
1.843 GHo 1.850 GHz 20.000 kHz 1.85000 GHz -27.14 dam “lé.14 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -20.80 dBm -16.80 d&
1,850 GHz 1,852 GHz 100,000 kHz 185052 GHz 12.76 dBm -17.24 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1608 CHe —53.49 cbm 1045 B
.
i 1 r3

11:11:40

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 12.50 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P [\ 20 dbime =
{
10 dem K 1'\ 10 dBm: K i
|
ode 0 dBm J t
-10 dBm L\ -10 dBm.
SPURIOUS_LINE_ABS \ J
20 dam t -20 dBm w
-30 dBm 1| -30 dBm }
b, ‘ hobn] | J‘ q \ﬂ W\
10 dem : — (Y 7 =y ([ 5
o NWL_\W/‘J \\M WM W"\\‘-_,,‘Aw..-ll Mt o0 R TN Pt e W
r ¢ K m
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84730 GHz -25.86 d&m -12.86 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.51473 GHz 20.15 dBm -9.85 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -20.95 dBm -7.95 dB 1.015 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -21.03 dBm -5.03 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85023 GHz 19.60 dBm -10.40 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -24.49 dBm -11.49 dB
S
Y
il [ I 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 12.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 12,50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm J,-‘* 2 v 10 dBr{ .\
ode / \ 0 dem 1
-10 dBm t -10 dgm. ;
SPURIOUS_LINE_ABS J \ ‘I
20 dBm l i -20 dpm
i " y ol | L[
i,
-40 dBm: - ] i 40 dBm H
e A o——— ) -
-50 dem -50 dBm -
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts SQEL%
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84892 GHz -24.42 dBm -11.42 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51424 GHz 11.95 dBm -18.05 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -28.77 dBm -15.77 dB 1.015 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -31.74 dBm -18.74 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85083 GHz 11.79 dBm -18.21 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91609 GHz -23.81 dBm -10.81 dB

]" 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine (\ 5
10 dém {r\\ 10 dBm : \
0 de 1 0 dem ./ \
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ ;
20 dBm } ]L -20 dBm
-30 dBm -30 dBm
. Bt | i } \ Mok
-40 dem = ) ~ '\f'\ el “
A RN e B Y o S N =
frotins it
50 defif=spr - Pt -50 dBm A (oo [
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84771 GHz -34.12 dBm -21.12 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.81475 GHz 18.90 dBm -11.10 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.58 dBm -12.58 dB 1.015 GHz 1.016 GHz 20,000 kHz 1.91500 GHz -93.56 dBm -10.56 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85023 GHz 18.93 dBm -11.07 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91605 GHz -31.62 dbm -18.62 dB
S
Y
il [ I 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem I 10 dB M
f 3 '\
0ds ;’ | 0 dem, \
-10 dBm |’ \ -10 dfm :
SPURIOUS_LINE_ABS ( \ |
20 dem \ 20 dbm 1
-30 dBm anem o
40 dém ] oy ~40 dam e M“‘H
— e o I PR e Ty LM"”’ .\‘ M erpi
-50 dem -50 dem: 4
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -30.01 dém -17.01 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01394 GHz 10.53 dBm -10.47 dB
1.849 GHz 1.850 Gz 20,000 kHz 1.85000 GHz ~33.66 dbm -20.66 d& 1.015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -32.23 dBm -19.23 dB
1,850 GHz 1,852 GHz 100,000 kHz 185054 GHz 10.79 dBm -19.21 dB 1.016 CHz 1955 GH2 1.00D MHz L a1602 CHe Z27.52 dBm 142 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184874 GHz -20.99 dém -7.09.d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01366 GHz .66 dBm -21.34 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -30.88 dm -17.58 8 1.915 GHz 1.916 GHz 30,000 kHz 191500 GHz -30.13 dBm -17.13 dB
1,850 GHz 1,853 GHz 100,000 kHz 185161 GHz 9,16 dem -20.84 dB 1.016 CHz 1,695 GH2 1,000 Miz 161816 GHz 21,52 dBm 552 dn
S
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LTE Band 25/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALi Rangelow | Range Up REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84864 GHz -22.47 dém -9.47 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01232 GHz 7.64 dbrm -22.16 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -31.67 dém -18.67.d8 1.915 GHz 1.916 GHz 30,000 kHz 1.91500 GHz -32.07 dBm -19.07 dB
1,850 GHz 1,853 GHz 100,000 kHz 185052 GHz 8.12 dém -21.87 dB 1.016 CHz 1,695 GH2 1,000 Miz 161807 GHz 0514 dBm 514 dn
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 25/ 3MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum m ([ spectrum iz
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -25.62 dém -12.62 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91286 GHz 6.91 dBm -23.00 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -35.65 dBm -22.65 dB 1.915 GHz 1.916 GHz 30.000 kHz 191502 GHz -33.36 dBm -20.36 dB
1,850 GHz 1,853 GHz 100,000 kHz 185223 GHz £.80 dem -23.20 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91603 GHz 24.30 dBm -11.90 dB
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